

CALIFORNIA STATE FIRE MARSHALL

4207-A1 Milgen Road, Columbus, GA 31907 706-940-0049 www.textest.com TexTesT Report: 7365 Date: 11/5/18 Page: 1 of 1 CLIENT: NATIONAL FIREPROOFING INC. 420 Wagner Road Porter, IN 46304 Attn: Vincent J. Hoffman SAMPLE IDENTIFICATION: FLAMEX-PF Treatment on Woven Fabric 50% Cotton/50% Polyester End Use: Drapery Interior

12.2 oz./sq.yd.

AS RECEIVED

FLAME RESISTANCE				
TITLE 19, SECTION 1237.1		AFTER FLAME	AFTER GLOW	CHAR LENGTH
SMALL SCALE TEST		(Seconds)	(Seconds)	(Inches)
SPECIMEN	1W	0.0	0.5	3.0
	2W	0.0	0.5	2.9
	3W	0.0	0.5	2.9
	4W	0.0	0.5	2.5
	5W	$\underline{0.0}$	<u>0.5</u>	<u>3.1</u>
		0.0	0.5	2.9
	6F	0.0	0.5	2.5
	7F	0.0	0.5	2.9
	8F	0.0	0.5	2.9
	9F	0.0	0.5	2.7
	10F	$\underline{0.0}$	<u>0.5</u>	<u>3.1</u>
		0.0	0.5	2.8

CRITERIA: PASS/FAIL

CHAR: 6.0" Max. Ind.

AFTER FLAME: 4.0 Seconds Max. Avg. each direction

COMMENTS: The submitted sample passes the requirements of California State

Fire Marshall 1237.1 Flame Resistance Small Scale Test, as received.

TEXTEST

Ann R. Underwood signed by

Lab Technician: G.T. Flame Log G55405